
ILENR/RE-WR-87/18 

WASTES FROM WATER 
TREATMENT PLANTS: 
LITERATURE REVIEW, RESULTS 
OF AN ILLINOIS SURVEY 
AND EFFECTS OF ALUM SLUDGE 
APPLICATION TO CROPLAND 

James R. Thompson, Governor 
Don Etchison, Director 

Printed by the Authority of the State of Illinois 



ILENR/RE-WR-87/18 
Printed: November 1987 
Contract: WR 4 
Project: 86/2009 
SWS Contract Report 429 

WASTES FROM WATER TREATMENT PLANTS: 
LITERATURE REVIEW, RESULTS OF AN ILLINOIS SURVEY 

AND EFFECTS OF ALUM SLUDGE APPLICATION TO CROPLAND 

Prepared by: 
Illinois State Water Survey 

Water Quality Section 
P.O. Box 697 

Peoria, IL 61652 

Principal Investigators: 
S. D. Lin 

C. D. Green 

James R. Thompson, Governor 
State of Illinois 
[...]
regulatory personnel, private consultants, and AWWA personnel. Modifications 
were made on the basis of their comments and suggestions to insure a 
well-worded, unbiased, and technically sound questionnaire. 

On April 10, 1986, 442 questionnaires, each with a cover letter and a 
stamped self-addressed return envelope, were sent to the managers of water 
plants. Fourteen additional questionnaires were mailed later on, bringing 
the total to 456. The plants included 188 surface water plants and 268 
ground water plants serving more than 600 people each. The response rate 
was very good. In order to gain more responses, two reminder letters were 
sent out, one on June 9, 1986 and one on July 9, 1986. Other efforts, such 
as letters sent to city engineers and telephone calls to water plants, were 
made to encourage them to respond. 

Results and Discussion 

Questionnaire Returns 

Of the 456 sludge questionnaires mailed, 280 were returned. The 
replies received represent a 61.4% response rate. These plants included 149 
with surface water and 131 with ground water sources. The response rate for 
surface water plants was 85.6%. All the plants represented produce 1413+ MGD 
of potable water. Unfortunately, the replies of four large plants of an 
investor-owned company were held at the regional headquarters. It was not 
possible to get them released although many attempts were made. 

Of the 149 municipalities using surface water sources, 61 purchase 
water from large water purveyors (such as Chicago) and generally do not 
treat the water except for additional chlorination. 

Water Plants 

The general facility information for the 88 surface water plants 
that do not purchase water from other purveyors, and for the 131 ground 
water plants, is given in Appendix B. In the plant numbers, S and G stand 
for surface and ground water sources, respectively. However, five of the 
facilities (S205, S301, S303, S310, and S320) use both types of sources. 
The first digit of the number following S or G indicates the region in which 
the plant is located. The last two digits of the number were assigned to 

33 



each plant in a region by order from west to east and from north to south. 
Figure 1 shows the six public water supply regions in Illinois. 

Appendix B also includes the names and titles of those who responded to 
the questionnaires, and the names, addresses, regions, counties, and 
telephone numbers of the water treatment plants. Information for the 61 
communities that purchase water from other facilities is given in 
Appendix C. 

Raw Water Sources 

Appendix D lists the source and quality of raw water, mean and maximum 
flows, and population served for each plant. Some water treatment plants 
use both surface and ground waters as their sources of supply. Most of the 
communities in the northern half of Illinois use ground water except for the 
Lake Michigan and Quad-City areas. 

In Illinois, three major surface water sources are used for public 
supply: Lake Michigan; interstate rivers such as the Mississippi, Ohio, and 
Wabash; and intrastate streams, rivers, and impoundments. Water supply 
allocations from Lake Michigan for 15 towns and entities in northeastern 
Illinois (Chicago, Evanston, Wilmette, Kenilworth, and Winnetka in Cook 
County; Glencoe, Northbrook, Highland Park, Highwood, U.S. Army Fort 
Sheridan, Lake Forest, North Chicago, Great Lakes Naval Training Center, and 
Waukegan in Lake County; and the Lake County Public Water District) are 
managed by the Division of Water Resources, Illinois Department of 
Transportation. 

Water from the Mississippi River is used by East Moline, Moline, Rock 
Island (RI), the RI Arsenal, Dallas City, Nauvoo, Hamilton, Warsaw, Quincy, 
the Illinois-American Water Company (Alton, Granite City, and East St. 
Louis), Menard Correctional Center, and Chester. The Ohio River is the 
source for Golconda, Rosiclare, and Cairo (Illinois-American Water Co.). 
The Wabash River is the source for Mount Carmel. 

The water supply systems serving Elgin and Peoria meet part of their 
demands from the Fox and Illinois Rivers, respectively, and the rest from 
ground water supplies. There are 146 impoundments for public water supplies 
in the southern half of the state. A list of public and food processing 
water supplies using surface water has been published elsewhere (IEPA, 
1983). 

The water utilities using ground water as sources are distributed 
throughout Illinois, especially in the northern half, except as mentioned 
above. Some surface water plants have auxiliary or stand-by ground water 
wells. 

According to the definition of a public water supply in PL 93-523, it 
is estimated that there may be 25,000 public water suppliers in the state of 
Illinois (Reh, 1978). In Illinois, the total water withdrawal in 1984, 
estimated from over 1900 public water supply systems, was 1797 MGD (Kirk et 
al., 1985). This includes 1322 MGD for surface water and 475 MGD for ground 
water supplies. Public water supplies furnish potable water to 88.7% of the 
state population of 11.554 million. Thus about 10.251 million people are 

34 



Regional offices 

Figure 1. Map of Illinois public water supply regions 

35 



furnished with potable water, of which surface water supplies about 6.122 
million people, ground water supplies about 3.702 million people, and 
combined sources supply about 0.427 million people. This leaves about 1.303 
million people (11.3%) to furnish their own supply of potable water. 

The largest system is the Chicago Water Commission, serving more than 
4.5 million people. The Chicago system, on average, pumped approximately 
1000 MGD from Lake Michigan in 1985. The public water system that serves 
the largest area is the Rend Lake Conservation District, which serves an 
area of more than 1800 square miles and pumped 13.8 MGD (average) from Rend 
Lake in 1985. 

Water Quality 
Inspection of Appendix D shows that the average raw water turbidity 

varied widely from 0.2 NTU at plant S514 to 130 NTU at S412 for the surface 
water suppliers, and from less than 0.05 NTU at G402 to 16 NTU at G212. The 
pH values for all supplies are between 6.6 and 8.5, with only four sources 
having a pH level of less than 7.0. For all facilities reporting, the 
average total alkalinity ranged from 21 mg/L as CaCO3 at S519 to 440 mg/L at 
G308; and the average total hardness varied from a low of 42 mg/L as CaCO3 
at S517 to a high of 796 mg/L at G246. Both alkalinity and hardness are 
generally higher in ground waters than in surface waters (Appendix D). 

Generally water utilities do not monitor solids concentrations in 
waters. The sparse solids data are shown in Appendix D. For the surface 
water plants, a high total suspended solids concentration of 425 mg/L was 
recorded on the Illinois River (S301). Total solids are usually high in 
ground waters. For. the ground water plants, the highest total solids 
concentration (1221 mg/L) was recorded at wells 3 and 4 at G232. 

Treatment Processes 

Appendix El lists the treatment processes used by the 88 surface water 
plants. The various arrangements of clarifier basins and filters are 
summarized as follows: 

Surface water 
plants reporting  

Arrangement Number Percent 

Coagulation, sedimentation, 
and filtration 54 61.4 

Lime softening and filtration 1 1.1 
Coagulation, sedimentation, lime 
softening, and filtration 32 36.4 

Filtration only 1 1.1 
Total 88 100.0 

The questionnaire responses indicate that the majority (61.4%) of 
surface water supplies in Illinois use clarification and filtration 
processes. More than one-third of the reporting plants employ coagulation, 

36 



sedimentation, lime softening, and filtration for water purification. Only 
one facility (S314) uses lime softening and filtration. Also only one plant 
(S203) is being operated with filtration only, without conditioning basins. 

Thirty-eight facilities (43.2%) use either powdered or granular 
activated carbon for taste and odor removal (Appendix El). One plant (S214) 
uses pressure filtration. Aeration as a part of water treatment is used by 
three plants. Fluoridation and phosphate addition are used by 18 (20.5%) 
and 5 (5.7%) of the facilities, respectively. All 88 plants use chlorine 
for disinfection. 

Appendix E2 shows the treatment processes used for the 131 Illinois 
ground water supplies. Information is also included for the 5 plants 
that use both surface water and ground water sources. Some facilities 
employ a combination of treatment processes. The processes used by the 
131 plants are summarized as follows: 

Ground water 
plants reporting  

Process Number . Percent 

Iron (manganese) removal 52 39.7 
Iron removal and zeolite softening 8 6.1 
Softening 28 21.4 
Coagulation, sedimentation, 
and filtration 18 13.7 

Filtration 36 27.5 
Chlorination only 67 51.1 
Fluoridation 46 35.1 
Phosphate addition 13 9.9 
More than one-half (51.1%) of the ground water plants reporting use 

only chlorine for disinfection purposes. Some of these plants also add 
fluoride for dental hygiene and phosphate for sequestering iron. Thus, 
about 49% of the plants reporting use chlorination combined with other 
treatment processes. 

Approximately 40% of the ground water supplies provide iron and 
manganese removal. The methods of removal are either aeration, retention, 
pressure sand filtration, or combinations of these methods. Aeration is the 
most popular (37 plants) means for iron removal. Eight plants use iron 
removal and zeolite softening. 

As shown in Appendix E2, 28 plants use softening processes. Lime 
softening and zeolite softening are equally popular. Of the 131 ground 
water supplies, only 18 facilities use the coagulation, sedimentation, and 
filtration method which is the most popular treatment technique for surface 
waters. Thirty-six plants provide filtration in combination with other 
chemical and physical treatments. 

Chemical Dosage 

Chemical dosages for all surface and ground water plants are tabulated 
in Appendices F1 and F2. Annual average values and ranges for each chemical 

37 



used are given. Of the 88 reporting surface supplies, 80 plants (90.9%) use 
alum for coagulation; four use ferric chloride; and one (S324) uses a 
polymer as a coagulant (Appendix Fl). Lime is used for either coagulation 
or softening at 82 (93.2%) of the surface water plants (Appendix F2). Of 
the 131 ground water plants, only 11 plants (8.4%) use alum coagulation and 
17 plants (13%) use lime. 

Basin Information 

Basins include those for pre-sedimentation, flocculation, primary and 
secondary sedimentation, and softening. Number, size, and detention time 
for each basin at both surface and ground water treatment plants are given 
in Appendix G. The amount of sludge generated at each basin is also listed. 

Filter Information 

Data on number, size, media, filter aid, and operational records for 
filters at each of the responding plants are shown in Appendix H. 
Operational records include maximum loading rate, maximum wash rate, filter 
run, and the quantity and solids levels of filter washwaters. The quantity 
of washwater is expressed in terms of the percentage of the total plant 
flow. 

Sludge Production and Characteristics 

Appendix I shows type and quantity of sludge production, and sludge 
characteristics of the clarification basins. The majority of sludges are 
alum and lime sludges. Only two plants (S309 and G601) with brine sludge 
responded. The quantity of sludge generated is expressed in terms of either 
pounds per million gallons (lb/MG) or gallons per million gallons (gal/MG) 
of water treated. 

As shown in Appendix I, the weight of sludge generated from surface 
water plants exhibited a wide range: from 66 lb/MG at S213 to 3361 lb/MG at 
S604. For ground water treatment plants the average weight varied between 
567 wet lb/MG at G402 and 10,400 dry lb/MG at G227 (11,144 wet lb/MG at 
G614). 

The volume of waste from basins in a water plant is generally less than 
that produced from filter washwater. Appendix I shows that the volume of 
basin sludge generated at 11 surface water plants ranged from 145 gal/MG at 
S204 to 87,300 gal/MG at S311. Similarly, Evans et al. (1970) reported 
basin sludge volumes in the range of 200 to 49,000 gal/MG for 14 surface 
water plants. For ground water supplies, as shown in Appendix I, the sludge 
volumes produced were between 500 gal/MG at G320 and 85,000 gal/MG at G312. 

The sludge characteristics in Appendix I that were generally reported 
include percent solids, pH, total suspended and dissolved solids, aluminum, 
iron, and barium. Some facilities provided extensive chemical analyses of 
their sludges, which are also included in Appendix I. The units used are 
for either dry weight or liquid concentrations. Again, the characteristics 

38 



of sludges vary with differing source waters and treatment methods used. It 
should be emphasized that each water treatment plant should be considered a 
unique process in the design of its wastewater treatment facilities. 

Sludge Removal 

Appendix J lists methods of removing sludges from sedimentation basins 
and flocculators for both surface and ground water plants. Flushing of the 
basin sludge is done with a fire hose unless stated otherwise. A summary of 
the information regarding the removal of sludge from basins is given in 
Table 1. The plants listed in Appendices J through L are those having at 
least one filter unit. 

Three methods — flushing with a fire hose, continuous mechanical 
removal, and manual removal — are the most popular means of sludge removal 
from basins. Facilities may use one, two, or all three of these methods. 
As shown in Table 1, 6 surface water plants and 1 ground water plant use a 
combination of all three removal methods for removing sludge from 
sedimentation basins. The responses for these plants are included for each 
of the three methods. Both types of treatment plants also frequently use 
heavy equipment to remove sludge from sedimentation basins. 

Table 1. Methods of Removing Sludge from Basins 

Sedimentation basin Flocculator 
Number of Number of 
plants % plants % 

SURFACE WATER PLANTS 

Flushing 47 66.2 34 52.3 
Continuous mechanical removal 18 25.4 9 13.9 
Manual 22 31.0 7 10.8 
Combination of the above 6 8.5 
Blow-down 15 23.1 
Pumping 3 4.6 
Other 14 19.7 

No. of replies 71 65 

GROUND WATER PLANTS 

Flushing 8 38.1 1 7.2 
Continuous mechanical removal 6 28.6 5 35.7 
Manual 9 42.9 3 21.4 
Combination of the above 1 4.8 
Blow-down 6 42.9 
Pumping 
Other 7 33.3 1 7.2 

No. of replies 21 14 

39 



For removing sludge from flocculation tanks, flushing (52.3%) and 
blow-down (42.9%) are the most popular methods for surface water facilities 
and ground water facilities, respectively (Table 1). Blow-down at surface 
water plants and continuous removal at ground water plants are also used 
frequently. 

Sludge Discharge 

Appendix K lists the number of water plants disposing of basin sludges, 
filter washwater, spent granular activated carbon (GAC), and brine waste. A 
summary of the reported methods of sludge discharge for these wastes is 
given in Table 2. Approximately 37.6% of the surface water plants discharge 
basin sludge to a lagoon or impounding basin, and 27.1% discharge to a 
sanitary sewer; i.e., almost two-thirds of the reported plants treat their 
wastes and one-third of the plants discharge their waste directly into 
watercourses. In 1970, Evans et al. (1970) reported that only approximately 
22% of 91 Illinois surface water plants treated their wastes. A 1953 
nationwide survey showed that only 4% of 1530 surface water plants had 
sludge treatment, and 96% discharged basin sludge directly to streams, 
lakes, and other water bodies without treatment (Dean, 1953). Quite an 
improvement has been made. 

It can be seen in Table 2 that flocculator sludge and filter washwater 
from 71.6% and 63.6% of the surface water plants, respectively, are treated 